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The test report shall be invalid without all the signatures of testing engineers, reviewer and
approver. Any objections must be raised to CCIC-SET within 15 days since the date when
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1. GENERAL INFORMATION

1.1  EUT Description

EUT TYPe..ooeoeeeieiieeeeeee : R750

Serial NO. ..ocvveeiieeiieeieee . (n.a, marked #1 by test site)
FCCID..ooovvieiieiieeeee, : OHV-R750

Hardware Version................. :  S097M001P110

Software Version.................... R750_VER_2.0 01035 20131114
Frequency Range .................. : GSM 850MHz:

Tx:824.20 - 848.80MHz (at intervals of 200kHz);
Rx:869.20 - 893.80MHz (at intervals of 200kHz)
GSM 1900MHz:
Tx:1850.20 - 1909.80MHz (at intervals of 200kHz);
Rx:1930.20 - 1989.80MHz (at intervals of 200kHz)
WCDMA 850MHz
Tx: 826.4 - 846.6MHz (at intervals of 200kHz);
Rx: 871.4 - 891.6MHz (at intervals of 200kHz)
WCDMA 1900MHz
Tx: 1852.4 - 1907.6MHz (at intervals of 200kHz);
Rx:1932.4 - 1987.6MHz (at intervals of 200kHz)
Modulation Type................... :  GSM,GPRS Mode with GMSK Modulation
EDGE Mode with 8PSK Modulation
WCDMA Mode with QPSK Modulation
HSDPA Mode with QPSK Modulation
HSUPA Mode with QPSK Modulation
HSPA+ Mode with QPSK Modulation

Multislot Class..........cc.......... . GPRS: Multislot Class12,EGPRS: Multislot Class12
Antenna Type......ccccvveevnnennn. :  PIFA Antenna
Emission Designators............ : GSM 850:2249KGXW,GSM 1900:250KGXW

EGPRS850:249KG7W, EGPRS1900251KG7W,
WCDMA 850:4M17F9W ,WCDMA1900:4M16FOW
HSDPAS850: 4M17F9W, HSDPA1900: 4M15F9W
HSUPAS850: 4M16F9W, HSUPA1900: 4M16F9W
HSPA+850: 4M16F9W, HSPA+1900: 4M17FOW
Note 1: The transmitter (Tx) frequency arrangement of the Cellular 850MHz band used by the EUT
can be represented with the formula F(nq)=824.2+0.2*(n-128), 128<=n<=251; the lowest,
middle, highest channel numbers (ARFCHs) used and tested in this report are separately 128
(824.2MHz), 190 (836.6MHz) and 251 (848.8MHz).
Note 2: The transmitter (Tx) frequency arrangement of the PCS 1900MHz band used by the EUT can
be represented with the formula F(n)=1850.2+0.2*%(n-512), 512<=n<=810; the lowest,
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middle and highest channel numbers (ARFCHs) used and tested in this report are separately
512 (1850.2MHz), 661 (1880.0MHz) and 810 (1909.8MHz).

Note 3: The transmitter (Tx) frequency arrangement of the WCDMA 850MHz band used by the EUT
can be represented with the formula F(n)=826.4+0.2*(n-4132), 4132<=n<=4233; the lowest,
middle and highest channel numbers (ARFCHs) used and tested in this report are separately
4132 (826.4MHz), 4183(836.6MHz) and 4233 (846.6MHz).

Note 4: The transmitter (Tx) frequency arrangement of the WCDMA 1900MHz band used by the
EUT can be represented with the formula F(n)=1852.4+0.2*(n-9262), 9262<=n<=9538; the
lowest, middle and highest channel numbers (ARFCHs) used and tested in this report are
separately 9262 (1852.4MHz), 9400 (1880MHz) and 9538 (1907.6MHz).

Note 5: For a more detailed description, please refer to Specification or User’s Manual supplied by
the applicant and/or manufacturer

CCIC-SET/T (00) Page 5 of 157
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1.2 Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 2, Part 22 and Part 24 for
the EUT FCC ID Certification:

No. | Identity Document Title

1 47 CFR Part 2 Frequency Allocations and Radio Treaty Matters; General
(10-1-12 Edition) | Rules and Regulations

2 47 CFR Part 22 Public Mobile Services
(10-1-12 Edition)

3 47 CFR Part 24 Personal Communications Services
(10-1-12 Edition)

Test detailed items/section required by FCC rules and results are as below:

No.

Section

Description

Result

1

2.1046

Conducted RF Output Power

PASS

2

24.232(d)

Peak to average radio

PASS

2

2.1049
22.917
24.238

99% Occupied Bandwidth

PASS

2.1055
22.355
24.235

Frequency Stability

PASS

2.1051
2.1057
22.917
24.238

Conducted Out of Band Emissions

PASS

2.1051
2.1057
22.917
24.238

Band Edge

PASS

22913
24.232

Transmitter Radiated Power (EIPR/ERP)

PASS

2.1053
2.1057
22917

24.238

Radiated Out of Band Emissions

PASS

NOTE: Measurement method according to TIA/EIA 603.D-2010

CCIC-SET/T (00>
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1.3 Facilities and Accreditations

1.3.1 Test Facilities

CCIC Southern Electronic Product Testing (Shenzhen) Co., Ltd. CCIC is a third party testing
organization accredited by China National Accreditation Service for Conformity Assessment (CNAS)
according to ISO/IEC 17025. The accreditation certificate number is L1659. A 12.8*6.8%6.4(m) fully
anechoic chamber was used for the radiated spurious emissions test.

1.3.2 Test Environment Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15°C-35C
Relative Humidity (%): 30% -60%
Atmospheric Pressure (kPa): 86K Pa-106KPa

CCIC-SET/T (00) Page 7 of 157
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2. 47 CFR PART 2, PART 22H & 24E REQUIREMENTS

2.1  Conducted RF Output Power

2.1.1 Requirement

According to FCC section 2.1046(a), for transmitters other than single sideband, independent
sideband and controlled carrier radiotelephone, power output shall be measured at the RF output
terminals when the transmitter is adjusted in accordance with the tune-up procedure to give the values
of current and voltage on the circuit elements specified in FCC section 2.1033(c)(8).

2.1.2 Test Description

1. Test Setup:

Attenuator 1«

S.Syfltlem ; Power
mmulator« Sp].itt e+’
EUT«~
Spectrum
Analyzer+
: Attenuator 2+«

The EUT, which is powered by the Battery, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna
terminal is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power ie. Power Control Level (PCL) =5
and Power Class = 4. A call is established between the EUT and the SS.

2. Equipments List:

Description Manufacturer | Model | Serial No. Cal. Due Date
System Simulator Agilent E5515C | GB43130131 | 2014.06.10
Spectrum Analyzer Agilent E7405A | US44210471 | 2014.06.10
Power Meter Agilent E4418B | GB43318055 | 2014.06.10
Power Sensor Agilent 8482A | MY41091706 | 2014.06.10
Power Splitter Weinschel 1506A | NW521 2014.06.10
Attenuator 1 Resnet 20dB (n.a.) 2014.06.10
Attenuator 2 Resnet 3dB (n.a.) 2014.06.10

CCIC-SET/T (00>
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2.1.3

Test Results

Here the lowest, middle and highest channels are selected to perform testing to verify the conducted
RF output power ofthe EUT.

1. GSM Model Test Verdict:

Frequency Measured Output Power .
Band Channel Verdict
an e (MHz) dBm Refer to Plot creie
12 242 1. PA
GSM 19?) 236 6 gz ii PlotAl to PA::
850MHz ' ' A3
251 848.8 33.16 PASS
GSM 512 1850.2 30.31 ot Bl | PASS
100OM 661 1880.0 30.47 ° 3 ° PASS
V4
810 1909.8 29.20 PASS
128 8242 30.18 PA
GPRS Plot C1 to 55
190 836.6 30.89 PASS
850MHz C3Notel
251 848.8 31.69 PASS
512 1850.2 28.83 PASS
GPRS 661 1880.0 29.03 PlotDl to 1757Gs
1900MHz : : p3Notel
810 1909.8 27.77 PASS
LGPRS 128 8242 31.60 T PASS
SSOMIT 190 836.6 32.37 E°3Note [ pASS
V4
251 848.8 33.25 PASS
12 1850.2 0.36 PA
EGPRS 261 1220 0 io 21 Pt Fl to PA::
1900MHz : : F3Notel
810 1909.8 29.24 PASS

Note 1: For the GPRS and EGPRS model, all the slots were tested and just the worst data was record
in this report.

CCIC-SET/T (00>
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2. WCDMA Model Test Verdict:

band WCDMA 850 WCDMA 1900

Item ARFCN | 4132 | 4175 | 4233 | 9262 | 9400 | 9538
subtest dBm dBm

5.2(WCDMA) non | 23.52 | 23.60 | 23.58 | 23.35 | 2352 | 22.90
1 2358 | 23.63 | 2331 | 2333 | 2333 | 22.89
2 2353 | 23.61 | 23.52 | 2328 | 2326 | 22.84
HSDPA 3 2257 | 2245 | 2223 | 2274 | 2271 | 22.36
4 23.04 | 23.02 | 2221 | 2277 | 2272 | 22.34
1 2350 | 23.61 | 23.55 | 23.28 | 2328 | 22.89
2 2266 | 22.72 | 2267 | 21.26 | 21.23 | 20.87
HSUPA 3 2258 | 22.60 | 22.56 | 2219 | 2220 | 21.88
4 2263 | 2271 | 22.53 | 21.23 | 21.29 | 20.86
5 2355 | 23.61 | 23.60 | 2324 | 2325 | 22.85
HSPA+ 1 2350 | 23.51 | 23.42 | 2326 | 2329 | 22.89

The Conducted RF Output Power test of WCDM A /HSDPA

Note:
o /HSUPA /HSPA+ was tested by power meter.

3. GSM Model Test Plots:

CCIC-SET/T (00) Page 10 of 157
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e Agilent  14:39:53 Mar 5, 2014 R T
Mkr1 824.150 MHz
Ref 35 dBm Atten 30 dB 31.58 dBm
Peak
Log i
10
dB/
Offst
15
dB
M

M1 52
53 FC

AA
Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot Al:  GSM 850MHz Channel = 128)

e Agilent  14:40:51 Mar 5, 2014 R T
Mkr1 826.675 MHz
Ref 35 dBm Atten 30 dB 32.35 dBm
Peak
1
Log
10
dB/
Offst
15
dB
“«-\\‘
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot A2:  GSM 850MHz Channel= 190)
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e Agilent  14:41:25 Mar 5, 2014 R T

Mkr1 848.875 MHz
Ref 35 dBm Atten 30 dB 33.16 dBm
Peak
Log
10
dB/
Offst
15
dB

Center 348.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot A3:  GSM 850MHz Channel = 251)

e Agilent  14:42:56 Mar 5, 2014 R T
Mkr1 1.850150 GHz
Ref 35 dBm Atten 30 dB 30.31 dBm
Peak
Log //_c’-
10
dB/
Offst
15
dB
e
M1 52
53 FC
AA
Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot BI:  GSM 1900MHz Channel= 512)

CCIC-SET/T (00>
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e Agilent  14:43:21 Mar 5, 2014 R T
Mkr1 1.880000 GHz
Ref 35 dBm Atten 30 dB 30.47 dBm
Peak
Log //_(:I
10
dB/
Offst
15
dB
T
A, Nﬂj
M1 52
53 FC
AA
Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot B2:  GSM 1900MHz Channel = 661)

5 Agilent  14:43:42 Mar 5, 2014

R T

Ref 35 dBm Atten 30 dB

Mkr1 1.909775 GHz
29.2 dBm

Peak

Log /’ﬁ

10
dB/

Offst
15

dB

Center 1.91 GHz
#Res BW 1 MHz #/BW 3 MHz

Span 10 MHz
Sweep 4 ms (401 pts)

(Plot B3:  GSM 1900MHz Channel = 810)

CCIC-SET/T (00>
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4. GPRS Model Test Plots:

4 Agilent  14:47:02 Mar 5. 2014 R T

Mkr1 824.250 MHz
Ref 35 dBm Atten 30 dB 30.18 dBm
Peak
Log
10
dB/
Offst
15
dB

>

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(PlotC1:  GPRS 850MHz Channel= 128)

4 Agilent  14:47:30 Mar 5. 2014 R T
Mkr1 836.525 MHz
Ref 35 dBm Atten 30 dB 30.89 dBm
Peak
Log //Q
10
dB/
Offst
15
dB
\k
—«M/
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot C2:  GPRS 850MHz Channel= 190)
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e Agilent  14:47-43 Mar 5, 2014 R T
Mkr1 848.750 MHz
Ref 35 dBm Atten 30 dB 31.69 dBm
Peak
Log i
10
dB/
Offst
15
dB
_\-\-\"—\“

M1 52
53 FC

AA
Center 348.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

I —
(PlotC3:  GPRS 850MHz Channel = 251)

s Agilent 144547 Mar 5 2014 R T

Mkr1 1.850225 GHz
Ref 35 dBm Atten 30 dB 28.83 dBm
Peak F
Log L‘\\
10
dB/
Offst
15
dB

Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot D1:  GPRS 1900MHz Channel = 512)

CCIC-SET/T (00) Page 15 of 157




)

Report No.: SET2014-01808

s Aglent 144604 Mar 5 2014 R T

Mkr1 1.879925 GHz
Ref 35 dBm Atten 30 dB 29.03 dBm
Peak .
Log /Q
10
dB/
Offst
15
dB

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

I —
(Plot D2:  GPRS 1900MHz Channel=661)

e Agilent  14:46:23 Mar 5, 2014 R T

Mkr1 1.909800 GHz
Ref 35 dBm Atten 30 dB 21.77T dBm
Peak 1
Log S
10
dB/
Offst
15
dB

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot D3:  GPRS 1900Hz Channel = 810)

CCIC-SET/T (00>
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s Agient 145114 Mar 5 2014 R T

Mkr1 824.250 MHz
Ref 35 dBm Atten 30 dB 31.6 dBm
Peak
Log
10
dB/
Offst
15
dB

YU

Center 824.2 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot E1:  EDGE 850MHz Channel = 128)

e Agilent  14:50:54 Mar 5, 2014 R T
Mkr1 826.650 MHz
Ref 35 dBm Atten 30 dB 32.37 dBm
Peak 5
Log
10
dB/
Offst
15
dB
\"“-\_
M1 52
53 FC
AA
Center 836.6 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot E2:  EDGE 850MHz Channel = 190)

CCIC-SET/T (00) Page 17 of 157




)

Report No.: SET2014-01808

e Agilent  14:50:35 Mar 5, 2014 R T

Mkr1 848.875 MHz
Ref 35 dBm Atten 30 dB 33.25 dBm
Peak
Log
10
dB/
Offst
15
dB

Center 348.8 MHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot E3:  EDGE 850MHz Channel = 251)

e Agilent  14:52:18 Mar 5, 2014 R T
Mkr1 1.850275 GHz
Ref 35 dBm Atten 30 dB 30.36 dBm
Peak
Log ?\
10
dB/
Offst
15
dB
e
M1 52
53 FC
AA
Center 1.85 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(PlotF1: EDGE 1900MHz Channel = 512)
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e Agilent  14:52:04 Mar 5, 2014 R T

Mkr1 1.879925 GHz
Ref 35 dBm Atten 30 dB 30.51 dBm
Peak
Log /ﬁ’-2
10
dB/
Offst

15
db

Center 1.88 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

I —
(Plot F2:  EDGE 1900MHz Channel = 661)

e Agilent  14:51:51 Mar 5, 2014 R T

Mkr1 1.909725 GHz
Ref 35 dBm Atten 30 dB 29.24 dBm
Peak
Log /’%
10
dB/
Offst
15
dB

Center 1.91 GHz Span 10 MHz
#Res BW 1 MHz #UBW 3 MHz Sweep 4 ms (401 pts)

(Plot F3: EDGE 1900MHz Channel = 810)

CCIC-SET/T (00>
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2.2  Peak to Average Radio

2.2.1 Definition

According to FCC section 2.1049 and FCC 24.232(d), the peak-to-average ratio (PAR) of the
transmission may not exceed 13 dB.

2.2.2 Test Description

See section 2.1.2 of this report.

2.2.3 Test \krdict

Here the lowest, middle and highest channels are selected to perform testing to verify the
peak-to-average ratio.

Test procedures:

A .For GSM/EGPRS operating mode:

a. Set RBW=1MHz VBW=3MHz, peak detector in spectrum analyzer.
b. Set EUT in maximum output power, and triggered the bust signal.

c. Measured respectively the peak level and mean level, and the deviation was recorded as Peak to
Average radio.

B. For UMTS operating mode:
a. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

b. The highest RF powers were measured and recorded the maximum PAPR level associated with a
probability of 0.1%.

CCIC-SET/T (00) Page 20 of 157
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1. Test Verdict:

Frequency Peak to Average radio Limit .
Band Channel Verdict
(MHz) dBm Refer to Plot dBm
512 1850.2 0.01 PASS
GSM
661 1880.0 0.01 Plot Al to A3 13 PASS
1900MHz
810 1909.8 0.01 PASS
512 1850.2 0.01 PASS
EGPRS
661 1880.0 0.01 Plot Bl to B3 13 PASS
1900MHz
810 1909.8 0.02 PASS
9262 1852.4 3.02 PASS
WCDMA
9400 1880 3.06 Plot C1 toC3 13 PASS
1900MHz
9538 1907.6 2.69 PASS
4 Agilent  15:56:15 Feh 27, 2014 R T
Mkr1  3.54 ms
ef 35 dBm Atten 30 dB 29.82 dBm
Avg e
og
nter 1.85 GHz Span 0 Hz
es BW 1 MHz #/BW 3 MHz Sweep 8 ms (401 pts)
Mkr1  6.66 ms
Ref 35 dBm Atten 30 dB 29.83 dBm
Peak —
Log
10
dB/
Offst
15
dB
Center 1.85 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep 8 ms (401 pts)

(PlotAl:  GSM 1900 MHz Channel= 512)

CCIC-SET/T (00) Page 21 of 157
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4 Agilent  15:54:59 Feh 27, 2014 R T
Mir1 1.88 ms
Ref 35 dBm Atten 30 dB 29.61 dBm
#hvg [———— e T
Log
10
dB/
Offst
15
dB
Center 1.88 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep 8 ms (401 pts)
Mir1 218 ms
ef 35 dBm Atten 30 dB 29.62 dBm
eak ~
og
0
B/
3
B
nter 1.88 GHz Span 0 Hz
es BW 1 MHz #/BW 3 MHz Sweep 8 ms (401 pts)

(Plot A2:  GSM 1900 MHz Channel= 661)

- Agilent  15:53:39 Feb 27, 2014 R T
Mikr1 80 ps
ef 35 dBm Atten 30 dB 28.78 dBm
Avg (2
og
0
B/
5
B
nter 1.91 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 8 ms (401 pts)
Mkr1  6.76 ms
Ref 35 dBm Atten 30 dB 28.79 dBm
Peak =
Log
10
dB/
Offst
15
dB
Center 1.91 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep 8 ms (401 pts)

(Plot A3:  GSM 1900MHz Channel = 810)
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- Agilent  15:45:15 Feh 27, 2014 R T
Mikr1 80 ps
ef 35 dBm Atten 30 dB 29.81 dBm
Avg
og
0
B/
5
B
nter 1.85 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 8 ms (401 pts)
Mkr1 478 ms
Ref 35 dBm Atten 30 dB 29.82 dBm
Peak
Log
10
dB/
Offst
15
dB
Center 1.85 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep 8 ms (401 pts)

(Plot B1:  EGPRS 1900MHz Channel= 512)

- Agilent  15:47-57 Feh 27, 2014 R T
Mkr1 4.4 ms
ef 35 dBm Atten 30 dB 29.6 dBm
Avg . JS——————
og
nter 1.88 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 8 ms (401 pts)
Mkri 7.4ms
Ref 35 dBm Atten 30 dB 29.61 dBm
Peak .
Log
10
dB/
Offst
15
dB
Center 1.88 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep 8 ms (401 pts)

(Plot B2:  EGPRS 1900MHz Channel = 661)

CCIC-SET/T (00>
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- Agilent  15:49:52 Feh 27, 2014 R T
Mkr1 1.3 ms
ef 35 dBm Atten 30 dB 28.72 dBm
Avg ?
enter 1.91 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 8 ms (401 pts)
Mkr1  1.54 ms
Ref 35 dBm Atten 30 dB 28.74 dBm
Peak e
I
Log
10
dB/
Offst
15
dB
Center 1.91 GHz Span 0 Hz
Res BW 1 MHz #UBW 3 MHz Sweep & ms (401 pts)

(Plot B3:

Agilent Spectrum Analyzer - Power Stat CCDF

S EE

- | S
Center Freq 1.852400000 GHz

HFGain:Low | #Atten: 30 dB

EGPRS 1900MHz Channel = 810)

SENSE:INT [ SOURCE OFF ANALIGN OFF 05:52:47 PMFeb 27, 2014
Center Freq: 1.852400000 GHz Radio 5td: None Frequency
— ) Trig:Free Run Counts:3.81 MM0.0 Mpt

Average Power

22.55 dBm
53.38 % at 0dB

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

1.72dB
2.56 dB
3.02dB
3.25dB
3.37 dB
3.41dB
3.44 dB

25.99 dBm

100 % Gaussian
{1]

CenterFreq
1.852400000 GHz

CF Step
5.000000 MHz
Man

Info BW 5.0000 MHz

STATUS €3 Align Now, All required

(Plot C1:

WCDMA 1900MHz Channel = 9262)
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Report No.: SET2014-01808

Agilent Spectrum Analyzer - Power Stat CCDF
QO i e S W o
Center Freq 1.880000000 GHz

SENSE:IMT | SOURCE OFF M ALIGH OFF 05:53:08 PMFeb 27, 2014

[ Trig: Free Run
#IFGain:Low

Center Freq: 1.850000000 GHz Radio Std: None Frequency

Counts:3.18 MM0.0 Mpt
#Atten: 30 dB

Average Power

22.07 dBm
53.15 % at 0dB

1.75dB
260 dB
3.06 dB
3.27 dB
3.37 dB
3.47 dB

3.49dB
25.56 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Gaussian

100 %

CenterFreq
1.880000000 GHz

CF Step
5.000000 MHz
Man

Info BW 5.0000 MHz

STATUS €3 Align Now, All required

(Plot C2:

Agilent Spectrum Analyzer - Power Stat CCDF

QO il
Center Freq 1.907600000 GHz

]
#IFGain:Low

— ) Trig:Free Run

WCDMA 1900MHz Channel = 9400)

SENSE:IMNT| SOURCE OFF 05:53:26 PMFeh 27, 2014
Center Freq: 1.907600000 GHz Radio Std: None
Counts:4.02 MM0.0 Mpt

S BLIGN OFF

Frequency

#Atten: 30 dB

Average Power

2148 dBm
53.48 % at 0dB

1.72dB
240 dB
269 dB
2.82dB
2.89dB
2.94dB

2.94dB
24.42 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Gaussian

100 %

CenterFreq
1.907600000 GHz

CF Step
5.000000 MHz
Man

Info BW 5.0000 MHz

STATUS €3 Align Now, All required

(Plot C3:

WCDMA 1900MHz Channel = 9538)
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2.3  99% Occupied Bandwidth

2.3.1 Definition

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers radiated are each equal to 0.5
percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as the 99% emission bandwidth,

2.3.2

Test Description

See section 2.1.2 of this report.

2.3.3 Test \krdict

Here the lowest, middle and highest channels are selected to perform testing to verify the 99%

occupied bandwidth.
1. Test Verdict:

Band Channel Frequency 26dB 99% Occupied Refer to Plot
(MHz) bandwidth Bandwidth

128 824.2 311.567 KHz 248.7285 KHz Plot A
EDGE 850MHz 190 836.6 312.971 KHz 247.0389 KHz Plot B
251 848.8 313.665 KHz 241.6867 KHz Plot C
512 1850.2 313.191 KHz 250.6528 KHz Plot D
EDGE 1900MHz 661 1880.0 314.241 KHz 242.0114 KHz Plot E
810 1909.8 323.209 KHz 249.6888 KHz Plot F
4132 826.4 4.628MHz 4.1493MHz Plot G
WCDMA 850MHz 4175 835 4.648MHz 4.1692MHz Plot H
4233 846.6 4.644MHz 4.1739MHz Plot I
9262 1852.4 4.641MHz 4.1637MHz Plot J
WCDMA 1900MHz 9400 1880 4.648MHz 4.1448MHz Plot K
9538 1907.6 4.642MHz 4.1588MHz Plot L
4132 826.4 4.627MHz 4.1452MHz Plot M
HSDPA 850MHz 4175 835 4.651MHz 4.1575MHz Plot N
4233 846.6 4.641MHz 4.1656MHz Plot O
9262 1852.4 4.633MHz 4.1515MHz Plot P
HSDPA 1900MHz 9400 1880 4.627MHz 4.1524MHz Plot Q
9538 1907.6 4.642MHz 4.1474MHz Plot R
HSUPA 850MHz 4132 826.4 4.626MHz 4.1379MHz Plot S

CCIC-SET/T (00>
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Report No.: SET2014-01808

Frequency 26dB 99% Occupied
Band Channel . . Refer to Plot
(MHz) bandwidth Bandwidth
4175 835 4.646MHz 4.1648MHz Plot T
4233 846.6 4.643MHz 4.1565MHz Plot U
9262 1852.4 4.657MHz 4.1532MHz Plot V
HSUPA 1900MHz 9400 1880 4.624MHz 4.1578MHz Plot W
9538 1907.6 4.643MHz 4.1532MHz Plot X
4132 826.4 4.643MHz 4.1628MHz Plot Y
HSPA+ 850MHz 4175 835 4.651MHz 4.1613MHz Plot Z
4233 846.6 4.641MHz 4.1615MHz Plot Al
9262 1852.4 4.641MHz 4.1666MHz Plot Bl
HSPA+ 1900MHz 9400 1880 4.635MHz 4.1587MHz Plot C1
9538 1907.6 4.628MHz 4.1682MHz Plot D1
128 824.2 321.093 KHz 249.1861 KHz Plot E1
GSM 850MHz 190 836.6 317.749 KHz 244.5970 KHz Plot F1
251 848.8 320.148 KHz 245.6376 KHz Plot G1
512 1850.2 322.072 KHz 242.7920 KHz Plot H1
GSM 1900MHz 661 1880.0 316.365 KHz 247.4608 KHz Plot 11
810 1909.8 322.536 KHz 243.9680 KHz Plot J1
128 824.2 322.802 KHz 247.0350 KHz Plot K1
GPRS 850MHz 190 836.6 324.524 KHz 249.2726 KHz Plot L1
251 848.8 323.235 KHz 245.9105 KHz Plot M1
512 1850.2 315.623 KHz 246.1419 KHz Plot N1
GPRS 1900MHz 661 1880.0 324.722 KHz 249.8708 KHz Plot O1
810 1909.8 326.277 KHz 248.1185 KHz Plot P1

2. Test Plots:

CCIC-SET/T (00>
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CIC Report No.: SET2014-01808

€

e Agilent 155629 Feh 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/ = <
Offst
15
db
W Mw
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
248.7285 kHz xdB 26,0043
Transmit Freq Emror -851.365 Hz
x dB Bandwidth 311.567 kHz

(Plot A: EGPRS 850MHz Channel = 128)

e Agilent 155531 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst < <
15
db
M MV’\,
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.0389 kHz xdB 26,0043
Transmit Freq Emror -2 558 kHz
x dB Bandwidth 312.971 kHz

(Plot B: EGPRS 850MHz Channel = 190)
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€

e Agilent  15:54:43 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Off. 3 <
15
db
NMMM MW
Center 348.8 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
241.6867 kHz xdB 26,0043
Transmit Freq Emror -1.086 kHz
x dB Bandwidth 313.665 kHz

(Plot C: EGPRS 850MHz Channel=251)

e Agilent  15:34:42 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst 3 <
15
db
M Mw
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
250.6528 kHz xdB 26,0043
Transmit Freq Emror 2721 kHz
x dB Bandwidth 33191 kHz

(Plot D: EGPRS1900MHz Channel = 512)
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i Agilent  15:35:28 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst =+ o
15
db
W MWMM
Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
242.0114 kHz xdB 26,0043
Transmit Freq Emror -2.039 kHz
x dB Bandwidth 314241 kHz

(Plot E: EGPRS1900MHz Channel= 661)

e Agilent 153618 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst = <~
15
db
M MW
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
249.6888 kHz xdB 2600483
Transmit Freq Emror 2213 kHz
x dB Bandwidth 323.209 kHz

(Plot F: EGPRS 1900MHz Channel= 810)
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Agilent Spectrum Analyzer - Occupied BW
e e e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:11:58 PMFeb 20, 2014

Center Freq 826.400000 MHz Center Freq: 526.400000 MHz Radic Std: None Frequency
— 1 Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ ¥Atten: 30 dB Radic Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
826.400000 MHz

Center 826.4 MHz
#Res BW 51 kHz #VBW 150 kHz

Occupied Bandwidth Total Power 23.1dBm Freq Offset
4.1493 MHz s

Transmit Freq Error -30.844 kHz OBW Power 99.00 %
x dB Bandwidth 4.628 MHz x dB -26.00 dB

STATUS € Align Now, All required

(Plot G: WCDMA 850MHz Channel = 4132)

Agilent Spectrum Analyzer - Occupied BW

e e e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:12:33 PMFeb 20, 2014

Center Freq 835.000000 MHz Center Freq: 535.000000 MHz Radio Std: None Trace/Detector
(=] Trig: Free Run Avg|Hold:>10/10
HIFGain:Low #Atten: 30 dB

Radic Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm
Clear Write
[
Average
||
Max Hold
e
Center 835 MHz Span 10 MiHz Min Hold
#Res BW 51 kHz #YBW 150 kHz Sweep 4.8 ms|[—
| s |
Occupied Bandwidth Total Power 30.5 dBm Detector
Average P
4.1692 MHz Man

Transmit Freq Error 20.668 kHz OBW Power 99.00 %
x dB Bandwidth 4.648 MHz x dB -26.00 dB

STATUS € Align Now, All required

(Plot H: WCDMA 850 MHz Channel = 4175)
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Agilent Spectrum Analyzer - Occupied BW

e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:12:54 PMFeb 20, 2014
Frequency

Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None
— 1 Trig:Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

L
#IF Gain:Low

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
846.600000 MHz

Center 846.6 MHz
#Res BW 51kHz #VBW 150 kHz

Occupied Bandwidth Total Power 30.9 dBm FreqOffset

4.1739 MHz 2

Transmit Freq Error -19.985 kHz OBW Power 99.00 %
x dB Bandwidth 4.644 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plotl:  WCDMA850MHz Channel = 4233)

Agilent Spectrum Analyzer - Occupied BW
! RE oD e SENSE:INT | SOURCE OFF MALIGN OFF 05:13:35 PMFeh 20, 2014
Center Freq 1.852400000 GHz Center Freq: 1.652400000 GHz Radio Std: None
(=] Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.852400000 GHz

#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 30.5 dBm Freq Offset

4.1637 MHz e

Transmit Freq Error 15.249 kHz OBW Power 99.00 %
x dB Bandwidth 4.641 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(PlotJ: WCDMA 1900MHz Channel = 9262)
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Agilent Spectrum Analyzer - Occupied BW
e T e e e SENSE:INT | SOURCE OFF MALIGN OFF 05:14:02 PMFeb 20, 2014

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None Frequency
~—— Trig:Free Run Avg|Held:>10/10

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.880000000 GHz

#VBW 150 kHz

Occupied Bandwidth Total Power 29.9 dBm Freq Offset
4.1448 MHz e

Transmit Freq Error -12.281 kHz OBW Power 99.00 %
x dB Bandwidth 4.648 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot K: WCDMA 1900 MHz Channel = 9400)

Agilent Spectrum Analyzer - Occupied BW
oD e SENSE:INT | SOURCE OFF MALIGN OFF 05:14:24 PMFeh 20, 2014

J RE
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None Frequency
~—— Trig:Free Run Avg|Held:>10/10

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.907600000 GHz

#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 29.4 dBm Freq Offset
4.1588 MHz e

Transmit Freq Error -22.788 kHz OBW Power 99.00 %
x dB Bandwidth 4.642 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot L: WCDMA 1900MHz Channel = 9538)
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Agilent Spectrum Analyzer - Occupied BW
e e e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:27:52 PMFeb 20, 2014

Center Freq 826.400000 MHz Center Freq: 526.400000 MHz Radic Std: None Frequency
— 1 Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ ¥Atten: 30 dB Radic Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
826.400000 MHz

Center 826.4 MHz
#Res BW 51 kHz #VBW 150 kHz

Occupied Bandwidth Total Power 31.2 dBm Freq Offset
4.1452 MHz s

Transmit Freq Error -33.880 kHz OBW Power 99.00 %
x dB Bandwidth 4.627 MHz x dB -26.00 dB

STATUS € Align Now, All required

(Plot M: HSDPA 850MHz Channel = 4132)

Agilent Spectrum Analyzer - Occupied BW
SOz D SENSE:INT| SOURCE OFF A\ALIGH OFF 05:28:50 PMFeb 20, 2014

(I RF
Center Freq 835.000000 MHz Center Freq: $35.000000 MHz Radic Std: None Frequency
— 1 Trig:Free Run Avg|Hold:>10/10

#IFGain:Low ™ ¥Atten: 30 dB Radic Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
835.000000 MHz

Center 835 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms

Occupied Bandwidth Total Power 30.5 dBm Freq Offset
4.1575 MHz s

Transmit Freq Error 15.810 kHz OBW Power 99.00 %
x dB Bandwidth 4.651 MHz x dB -26.00 dB

STATUS € Align Now, All required

(Plot N: HSDPA850 MHz Channel = 4175)
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Agilent Spectrum Analyzer - Occupied BW

e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:28:31 PMFeb 20, 2014
Frequency

Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None
— 1 Trig:Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

L
#IF Gain:Low

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
846.600000 MHz

Center 846.6 MHz
#Res BW 51kHz #VBW 150 kHz

Occupied Bandwidth Total Power 30.8 dBm FreqOffset

4.1656 MHz 2

Transmit Freq Error -20.520 kHz OBW Power 99.00 %
x dB Bandwidth 4.641 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot O: HSDPA 850 MHz Channel = 4233)

Agilent Spectrum Analyzer - Occupied BW
! RE oD e SENSE:INT | SOURCE OFF MALIGN OFF 05:27:28 PMFeh 20, 2014
Center Freq 1.852400000 GHz Center Freq: 1.652400000 GHz Radio Std: None
(=] Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.852400000 GHz

#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 30.8 dBm Freq Offset

4.1515 MHz e

Transmit Freq Error 7.051 kHz OBW Power 99.00 %
x dB Bandwidth 4.633 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot P: HSDPA 1900MHz Channel = 9262)
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Agilent Spectrum Analyzer - Occupied BW
e T e e e SENSE:INT | SOURCE OFF MALIGN OFF 05:26:47 PMFeb 20, 2014
Center Freq 1.880000000 GHz Center Freq: 1.630000000 GHz Radio 5td: None TracelDetector
(=] Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

Clear Write

Span 10 MHz
#VBW 150 kHz Sweep 4.8ms

Occupied Bandwidth Total Power 29.7 dBm
4.1524 MHz

Transmit Freq Error -14.322 kHz OBW Power 99.00 %
x dB Bandwidth 4.627 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot Q: HSDPA 1900 MHz Channel = 9400)

Agilent Spectrum Analyzer - Occupied BW
oD e SENSE:INT | SOURCE OFF MALIGN OFF 05:25:20 PMFeh 20, 2014

J RE
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None Frequency
~—— Trig:Free Run Avg|Held:>10/10

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.907600000 GHz

#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 29.8 dBm Freq Offset
4.1474 MHz e

Transmit Freq Error -27.028 kHz OBW Power 99.00 %
x dB Bandwidth 4.642 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot R: HSDPA 1900MHz Channel = 9538)
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Agilent Spectrum Analyzer - Occupied BW

e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:51:29 PMFeb 20, 2014
Frequency

Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None
— 1 Trig:Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

L
#IF Gain:Low

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
826.400000 MHz

Center 826.4 MHz
#Res BW 51kHz #VBW 150 kHz

Occupied Bandwidth Total Power 31.5 dBm FreqOffset

4.1379 MHz 2

Transmit Freq Error -32.897 kHz OBW Power 99.00 %
x dB Bandwidth 4.626 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot S: HSUPA850 MHz Channel = 4132)

Agilent Spectrum Analyzer - Occupied BW
t RF e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:51:53 PMFeb 20, 2014
Center Freq 835.000000 MHz Center Freq: 835.000000 MHz Radio Std: None
&= Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radie Device: BTS

Frequency

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
835.000000 MHz

Center 835 MHz
#Res BW 51kHz #VBW 150 kHz Sweep 4.8 ms||Eaw

Occupied Bandwidth Total Power 30.7 dBm FreqOffset

4.1648 MHz 2

Transmit Freq Error 11.332 kHz OBW Power 99.00 %
x dB Bandwidth 4.646 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot . HSUPA850 MHz Channel = 4175)
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Agilent Spectrum Analyzer - Occupied BW

e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:52:13 PMFeb 20, 2014
Frequency

Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None
— 1 Trig:Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

L
#IF Gain:Low

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
846.600000 MHz

Center 846.6 MHz
#Res BW 51kHz #VBW 150 kHz

Occupied Bandwidth Total Power 30.6 dBm FreqOffset

4.1565 MHz 2

Transmit Freq Error -17.777 kHz OBW Power 99.00 %
x dB Bandwidth 4.643 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot U: HSUPA850 MHz Channel = 4233)

Agilent Spectrum Analyzer - Occupied BW
! RE oD e SENSE:INT | SOURCE OFF MALIGN OFF 05:51:04 PMFeh 20, 2014
Center Freq 1.852400000 GHz Center Freq: 1.652400000 GHz Radio Std: None
(=] Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.852400000 GHz

#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 30.7 dBm Freq Offset

4.1532 MHz e

Transmit Freq Error 9.970 kHz OBW Power 99.00 %
x dB Bandwidth 4.657 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot V: HSUPA 1900MHz Channel = 9262)
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Agilent Spectrum Analyzer - Occupied BW
e T e e e SENSE:INT | SOURCE OFF MALIGN OFF 05:50:39 PMFeb 20, 2014

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None Frequency
~—— Trig:Free Run Avg|Held:>10/10

#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref Offset 15 dB
Ref 35.00 dBm

CenterFreq
1.880000000 GHz

#VBW 150 kHz

Occupied Bandwidth Total Power 30.1 dBm Freq Offset
4.1578 MHz e

Transmit Freq Error -10.276 kHz OBW Power 99.00 %
x dB Bandwidth 4.624 MHz x dB -26.00 dB

STATUS €3 Align Now, All required

(Plot W: HSUPA1900 MHz Channel = 9400)

Agilent Spectrum Analyzer - Occupied BW
) [ciespeslioniniEpeslan e SEMNSE:INT | SOURCE OFF M ALIGN OFF 05:50:01 PMFeb 20, 2014
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None Trace/Detector
() Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 16 dB
Ref 35.00 dBm

Clear Write

Span 10 MHz
#VBW 150 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 29.6 dBm
4.1532 MHz

Transmit Freq Error -24.275 kHz OBW Power 99.00 %
x dB Bandwidth 4.643 MHz x dB -26.00 dB

sTATUS ) Align Now, All required

(Plot X: HSUPA 1900 MHz Channel = 9538)
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Agilent Spectrum Analyzer - Occupied BW

( [espen lsoosEnel el e SENSE:INT| SOURCE OFF M\ALIGN OFF 12:09:16 PM Feb 21, 2014
Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

CF Step
1.000000 MHz

Center 826.4 MHz Span 10 MHzJFHT Man

Res BW 51kHz #VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 32.8 dBm Freq Offset
4.1628 MHz 012

Transmit Freq Error 5.745 kHz OBW Power 99.00 %
x dB Bandwidth 4.643 MHz x dB -26.00 dB

STATUS 5 Align Now, All required

(Plot Y: HSPA+ 850MHz Channel = 4132)

Agilent Spectrum Analyzer - Occupied BW
T e SENSE:INT| SOURCE OFF M\ALIGN OFF 12:08:57 PM Feb 21, 2014

Center Freq 835.000000 MHz Center Freq: 835.000000 MHz Radio Std: None Frequency
e Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

Center 835 MHz Span 10 MHz{|FH
#Res BW 51kHz #VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 32.7 dBm
4.1613 MHz

Transmit Freq Error 1.655 kHz OBW Power 99.00 %
x dB Bandwidth 4.651 MHz x dB -26.00 dB

wsc| e . €39 Align Now, All required

(Plot Z2 HSPA+ 850MHz Channel = 4175)
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Agilent Spectrum Analyzer - Occupied BW

( [espen lsoosEnel el e SENSE:INT| SOURCE OFF M\ALIGN OFF 12:08:30 PM Feb 21, 2014
Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

CF Step
1.000000 MHz
Center 846.6 MHz Span 10 MHzJFHT Man

Res BW 51kHz #VBW 150 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 32.6 dBm Freq Offset
4.1615 MHz 012

Transmit Freq Error 2.289 kHz OBW Power 99.00 %
x dB Bandwidth 4.641 MHz x dB -26.00 dB

STATUS 5 Align Now, All required

(Plot A1: HSPA+ 850MHz Channel = 4233)

Agilent Spectrum Analyzer - Occupied BW
T T SENSE:INT| SOURCE OFF A\ ALIGN OFF 01:47:56 PMFeb 27, 2014

Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None Frequency
1 Trig:Free Run Avg|Hold:>10/10

#IFGain:Low " #Atten: 18 dB Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

Center Freq
1.852400000 GHz

Span 10 MHz|FHTS
#VBW 150 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 30.8 dBm

4.1666 MHz

Transmit Freq Error 4.978 kHz OBW Power 99.00 %
x dB Bandwidth 4.641 MHz x dB -26.00 dB

Wec| e — €3 Align Now, All required

(Plot B1:  HSPA+ 1900 MHz Channel = 9262)
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Agilent Spectrum Analyzer - Occupied BW

RF S0R  DC SENSE:INT| SOURCE OFF

M\ ALIGN OFF 01:47:38 PM Feb 27, 2014

- B
Center Freq 1.880000000 GHz

#IFGain:Low

o1 Trig: Free Run
#Atten: 18 dB

Center Freq: 1.880000000 GHz
Avg|Hold:>10/10

Radio 5td: None Frequency

Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

#VBW 150 kHz

Occupied Bandwidth Total Power

4.1587 MHz
-5.164 kHz OBW Power
4.635 MHz x dB

Transmit Freq Error
x dB Bandwidth

sTATUS 3 Align Now, All required

CF Step
1.000000 MHz
Span 10 MHz|F Man

Sweep 3.733 ms|

31.2 dBm Freq Offset

0 Hz

99.00 %
-26.00 dB

(PlotCl:

Agilent Spectrum Analyzer - Occupied BW

T

SENSE:INT| SOURCE OFF

M\ ALIGN OFF 01:47:00 PM Feb 27, 2014

HSPA+ 1900 MHz Channel = 9400)

Center Freq 1.907600000 GHz :
o1 Trig: Free Run
#IFGain:Low " #atten: 18 dB

Center Freq: 1.907600000 GHz
Avg|Hold:>10/10

Radio 5td: None Frequency

Radio Device: BTS

Ref Offset 27 dB
Ref 35.00 dBm

#VBW 150 kHz

Occupied Bandwidth Total Power

4.1682 MHz
6.755 kHz OBW Power
4.628 MHz x dB

Transmit Freq Error
x dB Bandwidth

MSG

sTATUS 3 Align Now, All required

Center Freq
1.907600000 GHz

Span 10 MHz|FHT
Sweep 3.733 ms|

30.3 dBm

99.00 %
-26.00 dB

(Plot D1:

HSPA+ 1900 MHz Channel = 9538)
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e Agilent 104539 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak it
Log
o i
db/ -
15 al
dB ),[' Y
st p o gebsne s A e
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
249.1861 kHz xdB 26,0043
Transmit Freq Emror -3.235 kHz
x dB Bandwidth 321.093 kHz

(Plot E1:  GSM 850MHz Channel = 128)

e Agilent  10:44:44 Feb 20. 2014 R T
Ref 35 dBm Atten 30 dB
#Peak Pl A
Log i
~ J;a” “b\
db/ =3 =
Offst }/ \L
15 ™
db HI b
WA T Mﬂp AN byt et o i
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
244.5970 kHz xdB 260045
Transmit Freq Emror 2779 kHz
x dB Bandwidth 7. 749 kHz

(PlotF1:  GSM850 MHz Channel = 190)
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e Agilent 104342 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/ = =
Offst
15
W ]
Center 348.8 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
245.6376 kHz xdB 26,0043
Transmit Freq Emror -1.377 kHz
x dB Bandwidth 320.148 kHz

(Plot G1:  GSM850 MHz Channel = 251)

e Agilent 104648 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst > «
15
db
MWMWM W\—m’\
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
242.7920 kHz xdB 26,0043
Transmit Freq Emror -500.957 Hz
x dB Bandwidth 322072 kHz

(Plot H1:  GSM 1900 MHz Channel= 512)
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e Agilent 104841 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
dB/ 2 <
Offst
15
db
W WM
Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.4608 kHz xdB 26,0043
Transmit Freq Emror -2.071 kHz
x dB Bandwidth 316.365 kHz

(Plot I1: GSM 1900 MHz Channel = 661)

e Agilent 104957 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
offst & =
15
db
M-MMV\MW'W‘W WW
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
243.9680 kHz xdB 26,0043
Transmit Freq Emror -2.620 kHz
x dB Bandwidth 322 526 kHz

(Plot J1: GSM1900 MHz Channel = 810)
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€

e Agilent  14:33:48 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
dB/ 3 «
Offst
15
MMWM At
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.0350 kHz xdB 26,0043
Transmit Freq Emror -1.172 kHz
x dB Bandwidth 322 802 kHz

(PlotK1:  GPRS 850 MHz Channel = 128)

e Agilent  14:39-29 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
dB/ > &«
Offst
15
db
b Aonpet st prenc g A Wm
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
249.2726 kHz xdB 26,0043
Transmit Freq Emror -1.165 kHz
x dB Bandwidth 324 524 kHz

(Plot L1:  GPRS850 MHz Channel= 190)
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e Agilent  14:40-11 Feb 20 2014 R T

Ref 35 dBm
#Peak

Log

10

dB/ > S
Offst

15

dB
WW

Center 348.8 MHz

Atten 30 dB

Span 2 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
245.9105 kHz xdB 260045
Transmit Freq Emror -1.870 kHz
x dB Bandwidth 323.235 kHz

(Plot M1: GPRS 850 MHz Channel = 251)
- Agilent  11:33:07 Fehb 20, 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
dB/
Offst -2 <
15
dB
W \MWWW
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)

Occupied Bandwidth
246.1419 kHz

Occ BW % Pwr 99.00 %
xdB -26.00dB

Transmit Freq Emror -1.3712 kHz
x dB Bandwidth 315.623 kHz

(PlotN1:  GPRS1900 MHz Channel= 512)
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e Agilent  11:31:31 Feb 20 2014 R T

Ref 35 dBm Atten 30 dB

#Peak

Log

10

db/

Offst > i

15

db

Center 1.88 GHz Span 2 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

249.8708 kHz xdB 26,0043

Transmit Freq Emror -393.798 Hz
x dB Bandwidth 324722 kHz

(PlotO1:  GPRS1900 MHz Channel = 661)

e Agilent  11:30:05 Feb 20 2014 R T
Ref 35 dBm Atten 30 dB
#Peak
Log
10
db/
Offst > «
15
db
HM«,MMMMW WW
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 20.72 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
248.1185 kHz xdB 26,0043
Transmit Freq Emror -3.417 kHz
x dB Bandwidth 326277 kHz

(Plot P1: GPRS1900 MHz Channel = 810)
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24  Frequency Stability

24.1 Requirement

According to FCC section 22.355 and FCC section 24.235, the frequency stability shall be sufficient
to ensure that the fundamental emission stays within the authorized frequency block. According to
FCC section 2.1055, the test conditions are:

(a) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.

(b) For hand carried battery powered equipment, the primary supply voltage is reduced to the battery
operating end point which shall be specified by the manufacture. The supply voltage shall be
measured at the input to the cable normally provided with the equipment, or at the power supply
terminals if cables are not normally provided.

2.4.2 Test Description

1. Test Setup:

Temperature
Common Chamber

Antenna

DC Power
Supply

System
Simulator

The EUT, which is powered by the DC Power Supply directly, is located in the Temperature Chamber.
The EUT is commanded by the System Simulator (SS) to operate at the maximum output power ie.
Power Control Level (PCL) = 5 and Power Class = 4. A call is established between the EUT and the

SS via a Common Antenna.

2. Equipments List:

Description Manufacturer Model Serial No. Cal.Due Due
System Simulator | Agilent E5515C GB43130131 | 2014.06.10
DC Power Supply | Good Will GPS-3030DD | EF920938 2014.06.10
Temperature YinHe Experimental | HLA003T (n.a.) 2014.06.10
Chamber Equip.

2.4.3 Test \erdict

The nominal, highest and lowest extreme voltages are separately 3.7VDC, 4.2VDC and 3.6VDC,
which are specified by the applicant; the normal temperature here used is 25°C. The frequency
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deviation limit of 850MHz band is +2.5ppm, and 1900MHz is +£1ppm

1.

GSM 850MHz Band
Test Conditions Frequency Deviation
Channel = 128 Channel =190 Channel =251 i
Power | Temperature Verdict
(824.2MH2) (836.6MH2z) (848.8MH?2)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 12.18 20.17 17.22
-20 -14.06 11.13 -11.92
-10 18.79 -12.56 13.11
0 22.39 31.11 12.09
3.7 +10 37.27 -25.03 3.02
+20 2.37 | £2060.5 | -17.19 | £2091.5 | 19.71 +2122 | PASS
+30 31.26 19.36 -10.21
+40 40.55 19.64 -12.10
+50 35.28 22.27 -12.99
4.2 +25 -14.73 28.95 -7.53
3.6 +25 -11.13 31.21 6.78
GSM 1900MHz Band
Test Conditions Frequency Deviation
o || TR Channel =512 Channel =661 Channel =810 Verdict
(1850.2MHz) (1880.0MHz) (1909.8MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 5.05 22.63 22.15
-20 3.02 -21.25 -10.27
-10 10.76 -11.11 -13.22
0 -16.51 -13.30 15.31
3.7 +10 -2.10 -25.67 21.39
+20 -12.99 | +1850.2 13.51 | +1880.0 16.22 | +1909.8 | PASS
+30 5.05 -10.61 -21.29
+40 3.02 33.27 15.35
+50 10.76 23.82 -14.28
4.2 +25 31.28 23.82 21.29
3.6 +25 -18.01 11.37 18.95
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3. EDGE 850MHz Band

Test Conditions Frequency Deviation
Sapar | T Channel = 128 Channel =190 Channel =251 Verdict
(824.2MH?2) (836.6MH2z) (848.8MH?2z)
(VDC) (C) — — —
Hz Limits Hz Limits Hz Limits
-30 11.33 7.23 -11.72
-20 -17.55 -24.78 -12.21
-10 38.10 -1.26 13.33
0 -22.06 -18.68 5.33
3.7 +10 -16.11 -21.61 35.26
+20 17.76 | £2060.5 14.58 | £2091.5 | -26.78 +2122 | PASS
+30 15.64 -0.68 19.54
+40 17.33 36.87 -16.67
+50 -17.55 3.67 26.79
4.2 +25 -15.71 13.95 -11.76
3.6 +25 -16.70 36.23 6.78
4. EDGE 1900MHz Band
Test Conditions Frequency Deviation
o || TR Channel =512 Channel =661 Channel =810 Verdict
(1850.2MHz) (1880.0MHz) (1909.8MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 -0.59 16.41 -19.15
-20 21.45 30.18 27.02
-10 13.45 32.07 44.04
0 1.31 -7.98 -17.39
3.7 +10 -12.52 26.21 10.91
+20 30.62 | +1850.2 11.10 | +£1880.0 6.63 | +1909.8 | PASS
+30 13.45 -6.17 28.93
+40 -12.52 -12.68 19.22
+50 -0.59 36.87 22.19
4.2 +25 15.60 3.02 26.79
3.6 +25 -38.01 13.19 19.93
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5. WCDMA 850MHz Band

Test Conditions Frequency Deviation
Sapar || T Channel = 4123 Channel = 4175 Channel = 4233 Verdict
(826.4AMHz) (835MH?2) (846.6MH2z)
(VDC) (C) — - —
Hz Limit Hz Limit Hz Limit
-30 17.29 11.87 -1.20
-20 -7.32 -0.59 -19.38
-10 -3.40 21.45 7.57
0 16.47 13.45 4.22
3.7 +10 30.18 1.31 -17.39
+20 32.07 | £2066 | -12.52 | £2087.5| 11.90 | £2116.5 PASS
+30 -7.98 30.62 6.63
+40 26.21 13.45 28.93
+50 11.10 -12.52 19.66
4.2 +25 -6.18 30.62 22.19
3.6 +25 18.66 -18.00 -18.70
6. WCDMA 1900MHz Band
Test Conditions Frequency Deviation
Seralr || TR Channel = 9262 Channel = 9400 Channel = 9538 Verdict
(1852.4MHz) (1880.0MHz) (1907.6MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 -13.96 -13.43 -8.72
-20 35.23 12.08 23.65
-10 -8.31 -14.03 14.81
0 -13.95 18.79 -3.07
3.7 +10 -24.37 22.39 17.46
+20 12.88 | +1852.4 37.27| +1880.0 | -10.39 | +1907.6 PASS
+30 -14.75 2.57 17.47
+40 23.37 -13.49 27.84
+50 -13.96 -5.71 -2.57
4.2 +25 23.51 14.58 20.95
3.6 +25 22.00 26.37 -23.22
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7. HSDPA 850MHz Band

Test Conditions Frequency Deviation
Sanar || T Channel = 4123 Channel = 4175 Channel = 4233 Verdict
(826.4MHz) (835MH2z) (846.6MH?2z)
(VDC) | re(T) —— - —
Hz Limit Hz Limit Hz Limit
-30 27.46 -24.37 15.81
-20 -8.56 -13.96 14.41
-10 20.65 35.23 21.57
0 12.88 -8.31 -24.37
3.7 +10 -14.75 -13.95 -13.96
+20 8.78 +2066 | -24.37 | £2087.5 | 35.23 | £2116.5 | PASS
+30 -1.49 12.88 -8.31
+40 17.14 -14.75 -13.95
+50 -23.61 23.37 26.37
4.2 +25 32.03 7.93 7.90
3.6 +25 17.51 -31.21 1.78
8. HSDPA 1900MHz Band
Test Conditions Frequency Deviation
e || TR Channel=9262 | Channel = 9400 Channel = 9538 Verdict
(1852.4MHz) (1880.0MHz) (1907.6MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 11.87 -3.01 2.61
-20 -16.65 21.71 -8.38
-10 20.12 14.37 -13.02
0 -3.01 -11.21 -8.51
3.7 +10 21.71 10.60 5.64
+20 20.12 | +1852.4 | -4.81 | +1880 -3.85 +1907.6 PASS
+30 -15.01 34.31 9.57
+40 22.71 8.36 27.54
+50 16.32 -25.88 -12.52
4.2 +25 -11.28 29.43 -2.83
3.6 +25 10.33 -2.27 14.42
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9. HSUPA 850MHz Band

Test Conditions Frequency Deviation
S | TR Channel = 4123 Channel = 4175 Channel = 4233 Verdict
(826.4MH?2) (835MH2z) (846.6MH2z)
(VDC) | re(C) — - —
Hz Limit Hz Limit Hz Limit
-30 25.52 13.5 13.55
-20 -16.20 -19.33 27.42
-10 -12.61 -11.79 37.01
0 -13.09 -0.44 -7.32
3.7 +10 -0.38 0.01 -4.91
+20 -11.85 | £2066 | -6.64 | £2087.5 | 21.35 | +£2116.5 | PASS
+30 29.57 24.25 -5.94
+40 -11.79 9.63 13.78
+50 -0.44 23.76 28.45
4.2 +25 1.71 -4.57 29.11
3.6 +25 1.54 5.25 -7.70
10. HSUPA 1900MHz Band
Test Conditions Frequency Deviation
e || TR Channel=9262 | Channel = 9400 Channel = 9538 Verdict
(1852.4MHz) (1880.0MHz) (1907.6MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 31.57 -11.79 8.69
-20 27.13 -0.44 2.01
-10 7.62 0.01 -4.75
0 2.31 13.82 16.38
3.7 +10 -4.73 -15.25 -1.76
+20 16.22 | +£1852.4 | -11.79 | +1880 | 23.52 | £1907.6 PASS
+30 -1.55 -0.44 -0.38
+40 23.16 1.15 -11.85
+50 13.79 -7.94 -5.91
4.2 +25 -7.08 6.81 25.48
3.6 +25 22.58 -1.83 -15.78
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11. HSPA+ 850MHz Band

Test Conditions Frequency Deviation
S | TR Channel = 4123 Channel = 4175 Channel = 4233 Verdict
(826.4MH?2) (835MH2z) (846.6MH2z)
(VDC) | re(C) — - —
Hz Limit Hz Limit Hz Limit
-30 26.32 13.5 17.51
-20 -17.20 -17.71 22.32
-10 -12.61 -2.44 31.05
0 -13.09 0.01 -17.22
3.7 +10 -0.38 -16.31 -14.51
+20 -11.85 | £2066 | -11.79 | £2087.5 | 21.35 | +£2116.5 | PASS
+30 29.57 -0.44 -5.94
+40 -11.79 0.01 13.78
+50 -0.44 23.76 28.45
4.2 +25 8.71 -4.57 29.11
3.6 +25 11.54 15.25 -6.75
12. HSPA+ 1900MHz Band
Test Conditions Frequency Deviation
o || T Channel=9262 | Channel = 9400 Channel = 9538 Verdict
(1852.4MHz) (1880.0MHz) (1907.6MHz)
(VDC) (T) — — —
Hz Limits Hz Limits Hz Limits
-30 12.11 -15.31 3.31
-20 20.15 -11.79 -5.73
-10 11.61 -0.44 18.22
0 3.31 0.01 -33.55
3.7 +10 -5.73 -15.31 3.31
+20 18.22 | +1852.4 | -11.79 | +1880 -5.73 +1907.6 PASS
+30 -33.55 -0.44 19.21
+40 27.16 0.01 -31.05
+50 23.79 -6.64 22.36
4.2 +25 -37.01 24.25 3.31
3.6 +25 22.58 9.63 -17.08
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25 Conducted Out of Band Emissions

251

Requirement

According to FCC section 22.917(a) and FCC section 24.238(a) the power of any emission outside of the

authorized operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43+10*log(P)dB. This calculated to be -13dBm.

25.2

Test Description

See section 2.1.2 of this report.

253

Test Result

The measurement frequency range is from 30MHz to the 10" harmonic of the fundamental frequency. The
lowest, middle and highest channels are tested to verify the out of band emissions.

3. Test Verdict:

Measured Max. Spurious Limit )
Band Channel Frequency (MHz) o Refer to Plot Verdict
Emission (dBm) (dBm)
128 824.2 -19.27 Plot AltoA 1.1 PASS
GSM
190 836.6 -19.66 PlotA2to A2.1 -13 PASS
850MHz
251 848.8 -19.17 PlotA3to A3.1 PASS
GSM 512 1850.2 -17.57 Plot B1toB1.1 PASS
661 1880.0 -18.70 Plot B2toB2.1 -13 PASS
1900MHz
810 1909.8 -19.63 Plot B3toB3.1 PASS
128 824.2 -19.22 Plot C1toC1.1 PASS
EDGE
190 836.6 -20.48 Plot C2toC2.1 -13 PASS
850MHz
251 848.8 -19.32 Plot C3toC3.1 PASS
512 1850.2 -19.25 Plot D1toD1.1 PASS
EDGE
661 1880.0 -19.35 Plot D2toD2.1 -13 PASS
1900MHz
810 1909.8 -19.74 Plot D3toD3.1 PASS
4132 826.4 <-25 Plot E1toE1.1 PASS
WCDMA
4175 835 <-25 Plot E2toE2.1 -13 PASS
850MHz
4233 846.6 <-25 Plot E3toE3.1 PASS
9262 1852.4 <-25 Plot F1toF1.1 PASS
WCDMA
9400 1880 <-25 Plot F2toF2.1 -13 PASS
1900MHz
9538 1907.6 <-25 Plot F3toF3.1 PASS
HSDPA 4132 826.4 <-25 Plot G1toG1.1 -13 PASS
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Measured Max. Spurious Limit
Band Channel Frequency (MHz) L Refer to Plot Verdict
Emission (dBm) (dBm)
850MHz 4175 835 <-25 Plot G2toG2.1 PASS
4233 846.6 <-25 Plot G3toG3.1 PASS
9262 1852.4 <-25 Plot H1toH1.1 PASS
HSDPA
9400 1880 <-25 Plot H2toH2.1 -13 PASS
1900MHz
9538 1907.6 <-25 Plot H3toH3.1 PASS
4132 826.4 <-25 Plot I1tol1.1 PASS
HSUPA
4175 835 <-25 Plot I12tol2.1 -13 PASS
850MHz
4233 846.6 <-25 Plot 13tol3.1 PASS
9262 1852.4 <-25 Plot J1toJ1.1 PASS
HSUPA
9400 1880 <-25 Plot J2toJ2.1 -13 PASS
1900MHz
9538 1907.6 <-25 Plot J3t0J3.1 PASS
4132 826.4 <-25 Plot K1toK1.1 PASS
HSPA+
4175 835 <-25 Plot K2toK2.1 -13 PASS
850MHz
4233 846.6 <-25 Plot K3toK3.1 PASS
9262 1852.4 <-25 PlotL1toL1.1 PASS
HSPA+
9400 1880 <-25 Plot L2toL2.1 -13 PASS
1900MHz
9538 1907.6 <-25 Plot L3toL3.1 PASS

4. Test Plots for the Whole Measurement Frequency Range:

Note: the power of the EUT transmitting frequency should be ignored.
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e Agilent  10:52:55 Feb 20, 2014

Mkr1 825.4 MHz
Ref 35 dBm Atten 30 dB 33.41 dBm
#Peak '
Log
10
dBI
Offst
15
dB

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot A1: GSM 850MHz Channel = 128, 30MHz to 1GHz)

e Agilent  10:57-01 Feb 20 2014

Mkr1 2.82 GHz
Ref 35 dBm Atten 30 dB -19.27 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (401 pts)

(PlotAl.1: GSM 850MHz Channel = 128, 1GHz to 9GHz)
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e Agilent  10:54:09 Feb 20, 2014

Mkr1 837.5 MHz
Ref 35 dBm Atten 30 dB 33.38 dBm
#Peak T
Log
10
dBI

Offst
15
dB

DI

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot A2: GSM 850MHz Channel = 190, 30MHz to 1GHz)

i Agilent  10:56:21 Feb 20, 2014

Mir1 2.94 GHz
Ref 35 dBm Atten 30 dB -19.66 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 20 ms (401 pts)

(PlotA2.1: GSM 850MHz Channel = 190, 1GHz to 9GHz)
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e Agilent  10:54.34 Feb 20 2014

Mkr1 849.7 MHz
Ref 35 dBm Atten 30 dB 33.05 dBm
#Peak 9
Log
10
dB/

Offst
15
dB

Dl

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

(Plot A3: GSM 850MHz Channel = 251, 30MHz to 1GHz)

e Agilent  10°55:46 Feb 20 2014

Mkr1 2.98 GHz
Ref 35 dBm Atten 30 dB -19.17 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (401 pts)

(PlotA3.1: GSM 850MHz Channel = 251, 1GHz to 9GHz)
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e Agilent  10:26:01 Feb 20, 2014

Ref 35 dBm
#Peak

Log

10

dB/

Offst

15

dB

DI
13.0
dBm

Atten 30 dB

Mkr1 276.2 MHz
-30.51 dBm

M1 52

I
Bt bty st Pt Al il un.? Tt

S3 FC PR
AA

Start 30 MHz

#Res BW 100 kHz

#VBW 300 kHz

LAl
Al W

Stop 1 GHz

Sweep 100.5 ms (1601 pts)

(Plot B1:

e Agilent  10:24:02 Feb 20 2014

GSM 1900MHz Channel = 512, 30MHz to 1GHz)

Ref 35 dBm
#Peak &
Log
10

dB/

Atten 30 dB

Mkr2 2.983 GHz
-17.57 dBm

Start 1 GHz
#Res BW 1 MHz
Marker Trace

1 (1)
2 o))

#VBW 3 MHz
X Poxis
1.855 GHz
2.983 GHz

Stop 20 GHz
Sweep 190 ms (1601 pts)

Amplitude
28.3 dBm
-17.57 dBm

(Plot B1.1:

GSM 1900MHz Channel = 512, 1GHz to 20GHz)

CCIC-SET/T (00>

Page 61 of 157




O Report No.: SET2014-01808

e Agilent  10:26:43 Feb 20, 2014

Mkr1 652.6 MHz
Ref 35 dBm Atten 30 dB -29.86 dBm
#Peak
Log
10
dB/
Offst
15
dB

DI
13.0
dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (1601 pts)

(Plot B2: GSM 1900MHz Channel = 661, 30MHz to 1GHz)

e Agilent 102306 Feb 20 2014

Mkr2 2.983 GHz
Ref 35 dBm Atten 30 dB -18.7 dBm
#Peak T
Log
10
dB/

=2

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 190 ms (1601 pts)

Marker Trace  Aais Amplitude
1 {1} 1.879 GHz 29.5 dBm
2 {1 2983 GHz -18.7 dBm

(Plot B2.1: GSM 1900MHz Channel = 661, 1GHz to 20GHz)
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e Agilent  10:27:09 Feb 20, 2014

Mkr1 622.3 MHz
Ref 35 dBm Atten 30 dB -30.5 dBm
#Peak
Log
10
dB/
Offst
15
dB

DI
13.0
dBm

T
M1 52 ﬁ
AA

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (1601 pts)

(Plot B3: GSM 1900MHz Channel = 810, 30MHz to 1GHz)

e Agilent  10:21:29 Feb 20 2014

Mkr2 2.841 GHz
Ref 35 dBm Atten 30 dB -19.63 dBm
#Peak &
Log
10
dB/

RS D, S G GO A o

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 190 ms (1601 pts)

Marker Trace  Aais Amplitude
1 {1} 1.914 GHz 27.38 dBm
2 {1 2841 GHz -19.63 dBm

(Plot B3.1: GSM 1900MHz Channel = 810, 1GHz to 20GHz)
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e Agilent  15:50:48 Feb 20, 2014

Mkr1 825.4 MHz
Ref 35 dBm Atten 30 dB 31.01 dBm
#Peak [+
Log
10
dB/

Offst
15
dB

DI

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot C1: EDGE 850MHz Channel = 128, 30MHz to 1GHz)

i Agilent  15:52:26 Feb 20, 2014

Mkr1 2.98 GHz
Ref 35 dBm Atten 30 dB -19.22 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 20 ms (401 pts)

(Plot C1.1: EDGE 850MHz Channel = 128, 1GHz to 9GHz)
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e Agilent  15:50:20 Feb 20, 2014

Mkr1 837.5 MHz
Ref 35 dBm Atten 30 dB 30.23 dBm
#Peak &
Log
10
dB/

Offst
15
dB

Dl

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

(Plot C2: EDGE 850MHz Channel = 190, 30MHz to 1GHz)

e Agilent  15:52:52 Feb 20, 2014

Mkr1 2.96 GHz
Ref 35 dBm Atten 30 dB -20.48 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 20 ms (401 pts)

(Plot C2.1: EDGE 850MHz Channel = 190, 1GHz to 9GHz)
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e Agilent  15:49:57 Feb 20, 2014

Mkr1 849.7 MHz
Ref 35 dBm Atten 30 dB 31.46 dBm
#Peak <
Log
10
dB/
Offst
15
dB

DI
13.0
dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot C3: EDGE 850MHz Channel = 251, 30MHz to 1GHz)

e Agilent  15:53-11 Feb 20 2014

Mkr1 2.98 GHz
Ref 35 dBm Atten 30 dB -19.32 dBm
#Peak
Log
10
dB/

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (401 pts)

(Plot C3.1: EDGE 850MHz Channel = 251, 1GHz to 9GHz)
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e Agilent  15:17:19 Feb 20, 2014

Mkr1 898.2 MHz
Ref 35 dBm Atten 30 dB -30.35 dBm
#Peak
Log
10
dB/
Offst
15
dB

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot D1: EDGE 1900MHz Channel = 512, 30MHz to 1GHz)

e Agilent  15:27:24 Feb 20 2014

Mir2 13.742 GHz
Ref 35 dBm Atten 30 dB -19.25 dBm
#Peak <
Log I
10
dB/

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 190 ms (1601 pts)

Marker Trace  Aais Amplitude
1 {1} 1.855 GHz 29.23 dBm
2 {1 13.742 GHz -19.25 dBm

(Plot D1.1: EDGE 1900MHz Channel = 512, 1GHz to 20GHz)
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e Agilent  15:17:48 Feb 20, 2014

Mkr1 607.2 MHz
Ref 35 dBm Atten 30 dB -29.72 dBm
#Peak
Log
10
dB/
Offst
15
dB

DI
13.0
dBm

M1 52 W
Bt o o b e A n e LA i LT I e |
53 FC

AA

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot D2: EDGE 1900MHz Channel = 661, 30MHz to 1GHz)

e Agilent  15:28:55 Feb 20 2014

Mkr2 13.611 GHz
Ref 35 dBm Atten 30 dB -19.35 dBm
#Peak &
Log
10
dB/

WWM

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 190 ms (1601 pts)

Marker Trace  Aais Amplitude
1 {1} 1.879 GHz 28.37 dBm
2 {1 13.611 GHz -19.35 dBm

(Plot D2.1: EDGE 1900MHz Channel = 661,1GHz to 20GHz)
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e Agilent  15:18:10 Feb 20, 2014

Mkr1 563.5 MHz
Ref 35 dBm Atten 30 dB -30.61 dBm
#Peak
Log
10
dB/
Offst
15
dB

DI

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 100.5 ms (401 pts)

(Plot D3: EDGE 1900MHz Channel = 810, 30MHz to 1GHz)

e Agilent  15:29°45 Feb 20 2014

Mkr2 13.730 GHz
Ref 35 dBm Atten 30 dB -19.74 dBm
#Peak &
Log
10
dB/

MMWWWMWM

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #U/BW 3 MHz Sweep 190 ms (1601 pts)

Marker Trace  Aais Amplitude
1 {1} 1.914 GHz 27.7 dBm
2 {1 13.730 GHz -19.74 dBm

(Plot D3.1: EDGE 1900MHz Channel = 810, 1GHz to 20GHz)
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Agilent Spectrum Analyzer - Swept SA

SENSE:INT | SOURCE OFF |

05:02:01 PMFeb 20, 2014

Marker 1 825.400000000 MHz

PNO: Fast 5 T1rig:Free Run
IFGain:Low Atten: 30 dB

Ref Offset 16 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz

MSG

Avg Type: Log-Pwr

Mkr1 825.40 MHz NextPeak

Peak Search

18.197 dBm

Next Pk Right

Next Pk Left

Marker Delta
Mkr—CF
More

Stop 1.0000 GHz 10f2

Sweep 92.7 ms (1001 pts)

STATUS € Align Now, All required

(Pot E1:  WCDMAS850MHz Channel= 4132, 30MHz to 1GHz)

Agilent Spectrum Analyzer - Swept SA

SENSE:INT | SOURCE OFF |

RE |
Marker 1 3.576000000000 GHz

PNO: Fast Ly Trig: Free Run

IFGain:Low Atten: 30 dB

Ref Offset 16 dB
Ref 35.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz

MSG

Avg Type: Log-Pwr

Peak Search

Mkr1 3.576 GHz NextPeak
-32.280 dBm

Next Pk Right

Next Pk Left

Marker Delta
Mkr—CF
- Mkr—RefLvl

More
Stop 9.000 GHz 10f2
Sweep 13.3 ms (1001 pts)

STATUS € Align Now, All required

(Plot E1.1:  WCDMAS850MHz Channel=4132, 1GHz to 9GHz)
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Agilent Spectrum Analyzer - Swept SA
SENSE:INT | SOURCE OFF | A\ALIGH OFF 05:02:34 PMFeb 20, 2014

Marker 1 836.070000000 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast 5 T1rig:Free Run Avg|Hold: 631100 Ao

IFGain:Low Atten: 30 dB

Mkr1 836.07 MHz NextPeak
Ref Offset 16 dB
10 gBiciv Ref 35.00 dBm oo iz

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

MKr—RefLvi

More

Start 30.0 MHz Stop 1.0000 GHz 10f2
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUS € Align Now, All required

(Plot E2: WCDMAS850MHz Channel= 4175, 30MHz to 1GHz)

Agilent Spectrum Analyzer Swept SA

SENSE:INT| SOURCE OFF | A\ALIGN OFF

Marker 1 3. 824000000000 [ Avg Type: Log-Pwr ' Peak Search
PNO: Fast 5 T1rig:Free Run Avg|Hold: 56/100
g=

IFGain:Low Atten: 30 dB

Mkr1 3.824 GHz NextPeak
Ref Offset 16 dB
1LOdde|v RZfsssimdBm '31 868 dBm

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

More
Start 1.000 GHz Stop 9.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.3 ms (1001 pts)

STATUS € Align Now, All required

(Plot E2.1: WCDMAS850MHz Channel= 4175, 1GHz to 9GHz)
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Agilent Spectrum Analyzer - Swept SA
SENSE:INT | SOURCE OFF | A\ALIGH OFF 05:03:09 PMFeb 20, 2014

Marker 1 844.800000000 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast 5 T1rig:Free Run Avg|Heold:> 100100 Ao

IFGain:Low Atten: 30 dB

Mkr1 844.80 MHz NextPeak
Ref Offset 16 dB
10 gBiciv Ref 35.00 dBm P50 Mz

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

“ MKr—RefLvi

More

Start 30.0 MHz Stop 1.0000 GHz 10f2
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUS € Align Now, All required

(Plot E3:  WCDMAS850MHz Channel= 4233, 30MHz to 1GHz)

Agilent Spectrum Analyzer Swept SA

SENSE:INT| SOURCE OFF | A\ALIGN OFF

Marker 1 5. 888000000000 [ Avg Type: Log-Pwr ' Peak Search
PNO: Fast 5 T1rig:Free Run Avg|Hold: 1001100
g=

IFGain:Low Atten: 30 dB

Mkr1 5.888 GHz NextPeak
Ref Offset 16 dB
10 gBiciv Ref 35.00 dBm 12588 Cliz

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

More
Start 1.000 GHz Stop 9.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.3 ms (1001 pts)

STATUS € Align Now, All required

(Plot E3.1: WCDMAS850MHz Channel = 4233, 1GHz to 9GHz)
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Agilent Spectrum Analyzer - Swept SA

[ Y el ) SENSE:INT| SOURCE OFF

Marker 1 860.320000000 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast ) Trig: Free Run Avg|Held: 771100

IFGain:Low Atten: 30 dB

Peak Criteria>
Ref Offset 15 dB
Ref 35.00 dBm

Peak Table»

Continuous
Peak Search

PKk-Pk Search

Start 30.0 MHz
#Res BW 100 kHz

MSG

Avy Type: Log-Pwr Marker
— ) Trig:Free Run Avg|Held:>100/100
" Atten:30 dB

lLGain:Coxd : Select Marker

Ref Offset 15 dB g
Ref 35.00 dBm 30.8 \————

Normal

e |
Fixed!>

Stop 20.000 GHz
Sweep 31.7 ms (1001 pts)

ot

® FUMCTION FUMCTION WIDTH FUNCTION VALUE

N

| 1.855GHz| 226738 | 20000 [ 00 JYe=———
13.768 GHz 30806 dBm| |

- o ]

Properties»

More
10f2

sTATUS € Align Now, All required

(Plot F1.1: ~ WCDMA1900MHz Channel = 9262, 1GHz to 20GHz)
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Agilent Spectrum Analyzer - Swept SA

| | | SEMSE:INT| SOURCE OFF | /NALIGN OFF 05:10:21 PMFeb 20, 2014
Marker 1 902.030000000 MHz I Avg Type: Log-Pwr

PNO: Fast ) Trig: Free Run Avg|Held: 811100

IFGain:Low Atten: 30 dB

TracelDet

Select Trace’

Ref Offset 15 dB
1LO dBidiv. Ref 35.00 dBm
og

Clear Write

Trace Average

View/Blank

Trace On

Start 30.0 MHz Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

(Plot F2: WCDMA1900MHz Channel = 9400, 30MHz to 1 GHz)

Agilent Spectrum Analyzer - Swept SA

L SOURCE OFF | M ALIGH OFF 09:08:04 PMFeb 20, 2014
Avy Type: Log-Pwr

PNO: Fast L, Trig: Free Run Avg|Held:>100/100

IFGain:Low Atten: 30 dB Select Mz-arkerb

Marker

Ref Offset 15 dB
Ref 35.00 dBm

Deilta

Stop 20.000 GHz
Sweep 31.7 ms (1001 pts)

MKR MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE

1 IEEEEE 1.874 GHz 22, 262 dBm| |
A N 14.262 GHz 29738dBm| |
- o ]

Properties»

sTATUS € Align Now, All required

(Plot F2.1: ~ WCDMA1900MHz Channel = 9400, 1GHz to 20GHz)
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Agilent Spectrum Analyzer - Swept SA
| SENSE:I

NT|SOURCE OFF | MALIGN OFF

=Marl'(er 1 761.380000000 MHz
PNO: Fast

IFGain:Low Atten: 30 dB

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

MSG

. Trig:Free Run

Avg Type: Log-Pwr Peak Search

Avg|Hold:> 1004100

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

RF (o

SENSE:INT [ SOURCE OFF |

M ALIGH OFF

Marker 13.920000000000 G|
PH

IFGain:Low

— ) Trig:FreeRu
Atten: 30 dB

Avy Type: Log-Pwr Marker

h Avg|Held: 671100

Ref Offset 15 dB
Ref 35.00 dBm

Select Mz-arkerb
2

| B |
Normal

e |
Fixed!>

i |
Stop 20.000 GHz

Sweep 31.7 ms (1001 pts) .

®

ks
| 1912 GHz| 21.705 dBm

13.920 GHz -28.723 dBm
)

FUMCTION

FUMCTION WIDTH FUNCTION VALUE

| Exsassmsmsmmasm |
Properties»

More
10f2

sTATUS € Align Now, All required

(Plot F3.1:

WCDMA1900MHz Channel = 9538 1GHz to 20GHz)

CCIC-SET/T (00>
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Agilent Spectrum Analyzer - Swept SA

e e e e e SENSE:INT| SOURCE OFF A\ALIGH OFF 05:31:09 PMFeb 20, 2014
Marker 1 826.370000000 MHz Avg Type: Log-Pwr

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

MSG

TracelDet

PNO: Fast 5 T1rig:Free Run Avg|Hold: 771100
IFGain:Low Atten: 30 dB

Select Tmce'

Mkr1 826.37 MHz
Ref 35.00 dBm 17.588 dBm

View/Blank N
Trace On

STATUS € Align Now, All required

(Plot G1:  HSDPA 850MHz Channel = 4132, 30MHz to 1GHz)

Agilent Spectrum Analyzer - Swept SA

Start 1.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.3 ms (1001 pts)

SOz D SENSE:INT| SOURCE OFF A\ALIGH OFF

R |
RBW 1.0 MHz Avg Type: Log-Pwr

Trace/Det
PNO: Fast (5 Trig: Free Run Avg|Hold: 531100
IFGain:Low Atten: 30 dB Select Trace

>
Ref Offset 15 dB Mkr1 3.912 GHz

Ref 35.00 dBm -30.746 dBm

Clear Write

View/Blank N
Trace On

WsG i File <4400 1-9G.png> saved sTATUS €3 Align Now, All required

(Plot G1.1: HSDPA 850MHz Channel= 4132, 1GHz to 9GHz)

CCIC-SET/T (00>
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Agilent Spectrum Analyzer - Swept SA

Qi el S WA D |
Marker 1 836.070000000 MHz

Ref Offset 16 dB
Ref 35.00 dBm

10 dB/div
Log

Start 30.0 MHz

SENSE:INT| SOURCE OFF M ALIGH OFF
Avg Type: Log-Pwr
Avg|Hold:>100/100

05:30:05 PMFeb 20, 2014

Peak Search

Trig: Free Run

PNO: Fast !
™ Atten: 30 dB

IFGain:Low

Mkr1 836.07 MHz NextPeak

17.327 dBm

Next Pk Right

Next Pk Left

Marker Delta
. -
Mkr—RefLvl

Stop 1.0000 GHz

#Res BW 100 kHz

#VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUS € Align Now, All required

(Plot G2:

Agilent Spectrum Analyzer - Swept SA

QR i S o WA D i |

REBW 1.0 MHz

Ref Offset 16 dB

1LO dBidiv  Ref 35.00 dBm

Start 1.000 GHz

#Res BW 1.0 MHz .

HSDPA 8§50MHz Channel = 4175, 30MHz to 1GHz)

SENSE:INT| SOURCE OFF M ALIGH OFF
Avg Type: Log-Pwr
Avg|Hold: 59/100

TracelDet

Trig: Free Run

PNO: Fast !
™ Atten: 30 dB

IFGain:Low SelectTmce'
Mkr1 7.328 GHz

-31.758 dBm

Clear Write

View/Blank N
Trace On

Stop 9.000 GHz
Sweep 13.3 ms (1001 pts)

STATUS € Align Now, All required

#VBW 3.0 MHz

(Plot G2.1:

HSDPA 850MHz Channel=4175, 1GHz to 9GHz)
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SET2014-01808

Aéilent Spectrum Analyzer - Swept SA
Qi el S WA D |
Marker 1 845.770000000 MHz

PNO: Fast !

IFGain:Low

Ref Offset 16 dB
Ref 35.00 dBm

10 dB/div
Log

Start 30.0 MHz
#Res BW 100 kHz

SENSE:INT | SOURCE OFF A\ALIGH OFF 05:30:40 PMFeb 20, 2014

#VBW 300 kHz

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 741100

Atten: 30 dB

Mkr1 846.74 MHz
17.117 dBm

View/Blank 5

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

STATUS € Align Now, All required

Select Tmce'

TracelDet

1

Clear Write

Min Hold

Trace On

(Plot G3:

Agilent Spectrum Analyzer - Swept SA
QO i i S WA D o |
Video BW 3.0 MHz
PNO: Fast !
IFGain:Low

Ref Offset 16 dB

1LO dBidiv  Ref 35.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

SENSE:INT | SOURCE OFF A\ALIGH OFF

Trig: Free Run

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 49/100
Atten: 30 dB
Mkr1 7.712 GHz
-32.069 dBm

RBW Control
[Gaussian,-3 dB]

Stop 9.000 GHz
Sweep 13.3 ms (1001 pts)

STATUS € Align Now, All required

HSDPAS50MHz Channel = 4233, 30MHz to 1GHz)

(Plot G3.1:

HSDPA850MHz Channel = 4233, 1GHz to 9GHz)

CCIC-SET/T (00>
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Agilent Spectrum Analyzer - Swept SA
| SENSE:INT| SOURCE OFF | MALIGN OFF

.Marker 1 568.350000000 MH= . Avg Type: Log-Pwr
PNO: Fast L, ) Trig: Free Run Avg|Held: 621100

IFGain:Low Atten: 30 dB

TracelDet

Select Tmt:e’

Ref Offset 15 dB
1LO dBidiv. - Ref 35.00 dBm
og

Clear Write

Trace Average

View/Blank

Trace On

Start 30.0 MHz
#Res BW 100 kHz

SENSE:IMT| SOURCE OFF | M ALIGH OFF
Avy Type: Log-Pwr
— ) Trig:Free Run Avg|Held:>100/100

e
IFGain:Low Atten: 30 dB Select Mz-arkerb

Marker

Ref Offset 15 dB
Ref 35.00 dBm

Stop 20.000 GHz
Sweep 31.7 ms (1001 pts)

® FUMCTION FUMCTION WIDTH FUNCTION VALUE

| 1.855GHz| 22, 593 dBm| |
13.906 GHz 29 725dBm| |

Properties»

sTATUS € Align Now, All required

(Plot H1.1:  HSDPA1900MHz Channel = 9262, 1GHz to 20GHz)
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Agilent Spectrum Analyzer - Swept SA
| SENSE:INT| SOURCE OFF | MALIGN OFF 05:35:53 PM Feb 20, 2014

.Marker 1 933.070000000 MH=z . Avg Type: Log-Pwr
PNO: Fast L, ) Trig: Free Run Avg|Held: 931100

IFGain:Low Atten: 30 dB

TracelDet

Select Tmt:e’

Ref Offset 15 dB
1LO dBidiv. - Ref 35.00 dBm
og

Clear Write

Trace Average

View/Blank

Trace On

Start 30.0 MHz
#Res BW 100 kHz

SOURCE OFF | M ALIGH OFF
Avy Type: Log-Pwr
" Trig: Free Run Avg|Held:>100/100

IFGain:Low Atten: 30 dB Select Mz-arkerb

Marker

Ref Offset 15 dB
Ref 35.00 dBm

Deilta

Stop 20.000 GHz
Sweep 31.7 ms (1001 pts)

MKR MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUNCTION VALUE

1 IEEEEE 1.874 GHz 22, 293 dBm| |
A N 14.148 GHz 29038dBm| |
- o ]

Properties»

sTATUS € Align Now, All required

(Plot H2.1:  HSDPA1900MHz Channel = 9400, 1 GHz to 20GHz)
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